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7 2 Wil
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Type Original tested type
T PEE=WIAON
PrARRE(Y) 216 Sl 8Ah/172.8Wh
Nominal voltage Capacity/energy
ik 7 LAy A, B () /
Description Rechargeable Li-ion battery Li content
: S, e (O MBI AR5
=R i s
ﬁﬁ;]:g) 1.160 i, yjﬁ‘mae Black and Gray plastics
g i cement shell
RS B, Test information
JRAR T T A i 1 3
Original test report No. L122130195 Date of test report 2020-T1ea8
PatARE e G RAsHET Y 45 38.3 % UNITED I,
Test standard NATIONS Manual of Tests and Criteria 38.3 ST/SG/AC.10/L1/Rev.7
T.1 e BN = T.2 ifi J5£ I s
Altitude simulation el Passed Thermal test @l Passed
T.3 $iRBH it s T.4 ity Pl -
Vibration 2t Passed Shock 2 Passed
T.5 A J i e T.6 P
: A d
External short circuit Akt Passed Impact At Passe
T.7 70 H ak T.8 Sl B, 2%
Overcharge e Passed Forced discharge e Passed
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AT Bt A A PR 22 ]

www.ghs.cn

1/2

N
@,\j\\f
Y s
k..\.\t&\ A —_—

\
,q()




=

Statement

LRIGMEE A LI AR (Bl il & M) k.
The test summary is invalid if it is not affixed the official seal of the laboratory to it.
2. G WL S R TR AL
Copies of the test summary are invalid.
3R IR o M A S AR R S5 TE A
The test summary is invalid without the signature, name and title of the signatory.
4. B HEBER B R
The test summary is invalid if it is blotted out.
SARGASI E Pk, AEES 2 HRRE.
It is forbidden to copy the test summary partially without the written approval of the laboratory.
6. 100 R R A 5 S, UK BT A AR
The conclusion of the test summary is only valid for the tested sample.
7RI L p S, SEC R () SURRES, W R AR RRS, LA SO
The test summary has been drafted in Chinese and translated into English (if exist) for

convenience only. In the event of discrepancy, the Chinese version shall prevail.

Wiblk: FigRi m08ZES 345 5 Address: No. 345 East Yunling Road, Shanghai
IS L it % (PostCode): 200062

B iE(Tel): (021) 31765555  {&H(Fax): (021) 31015117

A4k (website): www.ghs.cn

A5 4 (E-mail): batteryioghs.co
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FE 5 B B Sample Picture

1636146

Sanitaire

MADE IN CHINA / FABRIQUE EN CHINE

YYDDD

Modei: 3719 P/N: 1635147
Voltage; 21,6 V === [ Tension: 21.6V ===

Capacily: 8000 mAb, 172.8 Wh / Capacité: 8000 mAh, 172.8 Wh
Globe (Jiangsu) Oo., Lid
Do not disassemble, sharl-cirauit, expose to fire
Atemperature. Refer to user guide for disposal ins
démonter, court-circuiter ni exposer au feu ou a
Glavees. Consultez le mode d'emploi pour |
RlISE CHARGER 3717 ONLY

Nl
X Li=Tou 436
R2ons

L SCRE S A I A I R B BRI ) ST/SG/AC.10/11/Rev.738.3 brifl #R . The
s tested samples meet the requirements of test items of the UNITED NATIONS Manual of
Tests and CriteriaST/SG/AC.10/11/Rev.7 38.3
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Remark

%4, Signature 4 12 EH

HH 4 Title

il TFRIT Vice chief engineer
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